OMRON
2 F39-PILILILILI-S

WF3SUE7O7 7%

EXiR AR E

FLOVESESEOEFOELEZHUNESITEVET,
CORGBEREICELKTEAVE 0. HEVICE DRI
COBIREIBAE Z BFRAIEY . T ST,
BRABFHEE VOBBFTICEOTIFALLESL,

ancomeare IR

© OMRON Corporation 2005-2020 All Rights Reserved.

5 B v |

(DRBEE R PRGE LR DI PN+ 73 TH L
W IEELTZDTRET a2 8RBT,

(2)Z (i PRAE AT PRGE S B3k i g
HD Do TR THfEaBL 7280 IR S A1 237
NBEEDFERMFE T DD E T,

(3) B EZF3S IR NS T — 2 A3d 70 W T4 B 8
FTHZEEP T 28D T ARDOHLELISL ORI T
TSN TLEEN,

=z
=]

FERALEODEE

O D AN DA FHFHRIE L, LU T O KfEA AL
WEANZL TR,

M3:8x K#0.54 N-m(¥95.5 kgf-cm)

M5:i AF92.3 N-m(¥923.4 kgf-cm)

[EBBROEEHLUVHE]
=R O FxXF39-PJCICICICI-S
HBEE%
(*7].%;) 0245~| 1001~ | 2009~
0995 2000 2495
REZHE(TIVY) 1
RELE(1)NXT LX) 1
RELEQ2(XT LX) 1
RELEQB)(XT LX) 0 1 2
RIERE(4)x1
(RF> L R) 0 1 2
BANX by
(Ku7OELy) 0 1 2
AN by iFy b
(RF > LX) 0 1 2
EEE A ANA R ARIL b
(M3)Y(RXF > L R) 4
EEE AN AR ARIL b
(MB)(XF > L X) 2 3 4

K1 RAEEEA)IIFETE,

LETERYDOI£EQ2)

X1 EFED D3 EHOEF L2 7(@)

A O
Kb M3)g T Y
j%
ERABAAARA
I ~(M5)

l

REXAE

[SHF 2 T ER A R ]
M5fERRF BRI T <Ti&

4-M5

20

i

L—w
‘4

4-M3

| memnaxmrmEsr

ﬁ%ﬁ&//u =
3-M5 ©

EESHRAHRARTE R b

51

RiEs
M6,81% FRF BNl T ik
6.25 B 6.25
D M5
3.75 3.75
2M8 ||| 2M6 @

8L7,7,$:::

FAVEBER) DO T EERT
A2 FHRICEBTEDBVNIARDB!)

A3 DR EEEELHERAEREFHLaNTEETS

(44 R BB ER ) D (B

(13.75)

4-B4) DR

24 30

| \2myour

Ctrter

“TEA: A=C+74
~T#B: B=C+46.5

(Hifi7:mm)

W) DIFR

(£3)
iy HE D
F39-PJ0245-S~F39-PJ0995-S 0 -
F39-PJ1001-S~F39-PJ2000-S 1 B/2
F39-PJ2009-S~F39-PJ2495-S 2 B/3

4-M3
EESMHEAANANTERIL b H

H N REAE

=
M5{EREE BV DRI & -
B HAH AR &AL —
5 V5 FE£ 1A AR EARIL b RES8(4) 0|
A5 %’ (6) A (6)
_ 3 o =N Gl
o p— - I ——— L~
S w————— S RESE(1)
_ (E— =y O frh, ——
RESE (2 S = u
. . 37) © c 37
6.25 B 6.25 %9 o 200
D 1
375 M5 375 $65 N B 4B DPR
2-M8 ||| 2-M6 o S| 165 $5.5) Y DR
[ S I Fﬁ{o ] == W
SR i e SRl g — % ‘;j;i
R | ﬂ—‘:ﬁ \ 2. DR
[% H 2-WH DR
CtiHek _ __ (;£3)
SE1AAIEEY) DB DN T EERT ~HEA: A=C+74 i HE D
FE2FHRICEBTEDE TARDEY 1i%B: B=C+46.5 F39-PJ0245-S~F39-PJ0995-S | 0 -
A3DIESEEELFPEMFEEEFHLEVTEETS (B :mm) F39-PJ1001-S~F39-PJ2000-S 1 B/2
F39-PJ2009-S~F39-PJ2495-S | 2 B/3

(MHITH]

O FEFHROOHFEHE3SHfEEN TS ETOEH)OAP%3F L, E TR OHEHQ)ERDET, (M) IREEHEQ)

LIRS (2% LT D BRI, BEEHLA S AR AFLNM) T DT . 1V ELOSEEIF /72T L
DB HAMEL 202 DDFIVELHIZLH TLER,

OGS BL(3)FE 72134 EH DT BL— I AN AL % AL (XI2) L R AN ARy S obe AN (1X13), 72720, JERA

F39-PJ1001-SLA LT v o 2ZROE S, 72, RO D IR LHIIERD D RETIE, e ANy e ABL— LA

RDEFOTTEHRELLZZN (X4, X5),

®F3SJO_L T HID D 7= R G H(1) & RFE S H(2)% PR EHIA S A RS ZARLNMBE) & i, PRSI0 D g,
RS H(1) LIRS E2)EINND DT 570D Ay 3y NIMLAAA THDE T ([X14)

OFHNHD DT 253 PR S H(3)& LD IMEX L T o4, fli DA 3 RS (1) % LOSMERIE T OS>
TIRFESTAE R EALA /S AR AL NMBE) THID DI E T,

BANZ hyIx

X4 AT R D D)

K2 AN b o SEHKIX

&K

REEXE

(XI5 AllAor TR (EE D 1)

BANZ by IkFy b

o

X3 AN I v Sty bEHX

< EASMAAR R
KIL M(M3)

SHANE AT
KL (M5)

Y, — B TERREEIORAREL TREHEGESh TOEY REVELTURIC

B AR TOEREERLTH5T. SEHY UHEREINSORRICHERIN D

(I, M3 A RICI L T REEE VL E R Ao 22720 RICIBIF R THo T

HEMDBREL AR EERAEDBE PR DERY HEHERREET,

(a) BVWREMA DRSNS G (G RF ORI, WG, AR T, i
iR, 7R, SRR RS, RERE ZOMES SRR R

S3ME)

(b) EmVMERBEP BEL AR (Bl AR KE BREFDHIGS 2T L, 2485 &S 5
DRT L RIEY AT LEHHER- B EEE BRSO R 5 E)

(c) BLW R/ SRETORRE (FIBIMCRE 5%k, (L2HERER SRR,
BRI EE DR IRED-FREZ SRR LL)

(d) #EOTEICRHEOLVEHPRETCOARE

“(@)PS(d)ICEEMEN TV Bt AHXOTEELHOEMISAEE (CHEET LITRE
L)E Tl s EE Ao BBIEICHEE T 2ARICEFI ALV TTE, BEIEHEH
AR OV TS ERELEFICT 72E,

*LRIGEAEBEDORED—EBTYT, UHORINBEHFOT F—22— NERFR
DHEAYT Y= T IVSBHORI - HBROARE LA TIEALE,

ALOVRKEAL 430704 a=yak vz annz-

OHRICRTIBHVEDESE
PERERE

AR EFN=p2
IE::0120-919-066
BHEFPHS IPEFELETHIFIAVLETEEAD T, FTROBFES BRI,
255 0565-982-501 5 asnvnvuzs
WS ¥R  8:00~21:00 WE%A 3658
OFAX®PWebX—Y THBHEWEDEWELETET,
FAX 055-982-5051 / www.fa.omron.co.jp

O ZDMDBEMVEDY
WE - A - Y TUL - EEREEEREOPEEI%. R EE
HLA LAOVERFEICTHR £EL,
F L0 HIESERERSEE X A4 L0 VERFEMLE L. WebN—T T
CERLTVET,

AQ 2014%78




[Dimensional Drawing: Backside Mounting]

Om Ron & &ysﬁer assembled

Dimension for mounting hole for M5 ETOtECtion 4‘ H socket cap screws
upport
3-M5 =8 =

Model F39-PJ11C1-S —bB \ washer assembled

socket cap screws

Protector for Model F3SJ 4-M5 W ) A ®)

of -
ﬁk o j: - E i Protection
) (F ~_ Bracket (1)
Protection =
I

| | E Lail-N

INSTRUCTION SHEET

Thank you for purchasing an OMRON product.

To ensure the safe use of this product, please read and Dimension for mounting hole for M6/8 < Sensor Protection Bracket (3)
thoroughly understand this document before use.
6.25 B 6.25 c @7
When you are finished reading this document, please keep it D M5 B (13.75)
where you can refer to it when necessary. 3.75 113.75 D 4-Mounting Hole
2-M8 2M6 o Jr
«® |
8 ;E -— ¢ 8 g %
- 10
N -~
A 2-Mounting Hole
Qo 23] Mounting Hole
) ) . . ) 5.5 dia. 43 (Note 3)
OMRON Corporation Note 1: Indicates outer dlmensmn for bac!<5|de mountlng C: Total Sensor Length Model Q'ty D
© OMRON Corporation 2005-2020 Al Rights Reserved. Note 2: See table on the right for model dimensions LengthA:A=C+74 9P X02A5-5-F39-PI0995-5 0
Note 3: D is a reference value and must be a length that will not affect Length B: B =C + 46.5 - - - - -
the intermediate mounting bracket (Unit: mm) F39-PJ1001-S~F39-PJ2000-S 1 B/2
F39-PJ2009-S~F39-PJ2495-S 2 B/3
NOTE [Dimensional Drawing: Side Mounting] C\;gﬂs?ler assembled
. - - H ‘ Protection
1.Ensure safe handling of protection supports during socket cap screws Support
installation. Mishandling may result in injury.
2.Ensure that protection supports and brackets are . . . 3-M5
securely mounted to sensors prior to use. Failure to Dimension for mounting hole for M5 washer assembled
mount may cause protection supports to fall away, B ‘ socket cap screws
resulting in danger. D M5
3.This product prevents a workpiece from coming into %f (6)
contact with the F3SJ detection surface and causing 4-M5 . S = — 69
damage. Do not use it for anything other than its - — L } < LY i
originally intended use. Q& 1T~ - B B ) Protection Bracket (1)
ErOtekCtiog  — .y =y ° 9 T ° 9 —
| PRECAUTIONS FOR CORRECT USE | Bracket 2) ~ s N
Clamping strength must not exceed the maximum values . . . 37) 0 T; @7)
shown below: Dimension for mounting hole for M6/8 1375) 5 (13.75)
M3: About 0.54 N-mmax.  (about 5.5 kgf-cm) 6.25 B 6.25 —D 20
MS5: About 2.3 N-mmax.  (about 23.4 kgf-cm) 5] e gg'g: ol oo 10
3.75 a NEYS - Q3. & 7 4-Mounting Hole
[Type and Quantity of Components] 2-M8 2M6 o Jr <] 165 | | Mi ‘Mounting Hole
Model F39-PIO00I0C-S - ———-— - el ] ! [ T
Component g -of -— - g S b ;;ﬁ{ﬁ 3o
(Material) 0245~0995 ‘ 1001~2000 ‘ 2009~2495 —-—- -— - o‘ 36 ‘o ==N
- 0 2-Mounting Hole
Protection 6 T T . :
Support N [‘ ‘] 2-Mounting Hole
(Aluminum) (Note 3)
Protection Note 1: Indicates outer dimension for side mounting C: Total Sensor Length Model Qty D
Bracket (1) ! Note 2: See table on the right for model dimensions Length A:A=C +74
(Stainless Steel) - See g ) Length B: B = C + 46,5 F39-PJ0245-S~F39-PJ0995-S 0 -
- Note 3: D is a reference value and must be a length that will not affect 9 o7 : F39-PJ1001-S~F39-PJ2000-S 1 B2
Protection the intermediate mounting bracket (Unit: mm)
Bracket (2) 1 F39-PJ2009-S~F39-PJ2495-S 2 B/3
(Stainless Steel)
Protection
Bracket (3) 0 1 2
(Stainless Steel) [Assembly Procedure]
Protection 1. Remove the top/bottom mounting bracket screws (included with F3SJ) and detach the top/bottom mounting brackets (2) (Fig. 1). Attach protection brackets (1) and (2) to the
Bracket (4)*1 0 1 2 top/bottom mounting brackets (1) using washer assembled socket cap screws(M3). Tighten both bolts alternately at the same time. The protection bracket may be tilted if the
(Stainless Steel) bolts are tightened one at a time.
Stopper 0 1 2
(Polypropylene) 2. Insert the stopper into the rail that the protection bracket (3) or (4) must be attached, then insert the stopper nut (Fig. 3). [Only for protectors of model F39-PJ1001-S or higher]
Stopper Nut 0 1 2 Note that backside mounting and side mounting rails for stoppers are different (Fig. 4, 5).
(Stainless Steel)
Wiasher assembled 3. Attach the protection support using protection brackets (1) and (2) on the F3SJ and washer assembled socket cap screws(M5).
socket cap screws(M3) 4 (Stopper nuts used for protection brackets (1) and (2) are already attached (Fig. 4))
(Stainless Steel)
Washer assembled 4. For the backside mounting, mount a protection bracket (3) on the protection support using a washer assembled socket cap screws(M5) as shown in dimensional drawing above
socket cap screws(M5) 2 3 4 and Fig. 4. For the side mounting, mount a protection bracket (4) as shown in dimensional drawing above and Fig. 5.
(Stainless Steel)

*1 Protection bracket (4) is optional.

Top/Bottom Mounting Bracket (2) Stopper Stopper Nut

X

Fig. 1 Detaching Top/Bottom Mounting Brackets Fig. 2 Mounting a Stopper Fig. 3 Mounting a Stopper Nut

Omron Companies shall not be responsible for conformity with any standards,
codes or regulations which apply to the combination of the Product in the
Buyer's application or use of the Product. At Buyer's request, Omron will
provide applicable third party certification documents identifying ratings and
limitations of use which apply to the Product. This information by itself is not
sufficient for a complete determination of the suitability of the Product in
combination with the end product, machine, system, or other application or
use. Buyer shall be solely responsible for determining appropriateness of the
particular Product with respect to Buyer's application, product or system.
Protection Support Buyer shall take application responsibility in all cases.

Washer assembled
Socket cap screws (M3)
& 4

C
"n.

Washer assembled

Socket cap screws (M5) Protection Support

NEVER USE THE PRODUCT FOR AN APPLICATION INVOLVING SERIOUS
RISK TO LIFE OR PROPERTY OR IN LARGE QUANTITIES WITHOUT
ENSURING THAT THE SYSTEM AS A WHOLE HAS BEEN DESIGNED TO
ADDRESS THE RISKS, AND THAT THE OMRON PRODUCT(S) IS PROPERLY
RATED AND INSTALLED FOR THE INTENDED USE WITHIN THE OVERALL
EQUIPMENT OR SYSTEM.

Protection Bracket (2)

OMRON Corporation (Manufacturer)
Shiokoji Horikawa, Shimogyo-ku, Kyoto, 600-8530 JAPAN

Contact: www.ia.omron.com

Regional Headquarters

Il OMRON EUROPE B.V. (Importer in EU)
&> Wegalaan 67-69, 2132 JD Hoofddorp
- The Netherlands
> Tel: (31)2356-81-300/Fax: (31)2356-81-388
[l OMRON ELECTRONICS LLC
2895 Greenspoint Parkway, Suite 200
Hoffman Estates, IL 60169 U.S.A.
Tel: (1) 847-843-7900/Fax: (1) 847-843-7787
PN Il OMRON ASIA PACIFIC PTE. LTD.
>, No. 438A Alexandra Road # 05-05/08 (Lobby 2),
(,@i Washer assembled Alexandra Technopark,
)

¥ (G Singapore 119967
NS \ Socket cap screws (M5) Tel: (65) 6835-3011/Fax: (65) 6835-2711
%Q A Il OMRON (CHINA) CO., LTD.
('l @ Room 2211, Bank of China Tower,

200 Yin Cheng Zhong Road,
PuDong New Area, Shanghai, 200120, China
Tel: (86) 21-5037-2222/Fax: (86) 21-5037-2200

F® Feb, 2020

Fig. 4 Assembly Diagram (Backside Mounting) ) Fig. 5 Assembly Diagram (Side Mounting)






